KEY PART # DESCRIPTION QTY.
1 89062 DOOR KNOB 1
2 83005 MACHINE SCREW (10-24 X 1/2") 2
3 83033 SCREW (8-32 X 1/4") 1
4 83093 SPRING LATCH 1
5 83244 KEP NUT (10-24) 1
6 67968 CABINET DOOR FRAME 1
7 69271 THERMOSTAT LINKAGE ADJUSTER 1
8 85381C CONTROL PANEL PLATE 1
9 89142 THERMOSTAT KNOB 1
10 67725 CABINET FRONT 1
1 67967 CABINET LEFT SIDE 1
12 24240 FLUE COLLAR RING 1
13 68350 CABINET TOP 1
14 67743 THERMOSTAT ASSEMBLY 1
15 68505 CABINET BACK 1
16 89065 DOOR HINGE 2
17 67969 CABINET DOOR 1
KEY PART # DESCRIPTION QTY.
1 40045 SHAKER HANDLE 1
2 22030 SECOND HEAT SHIELD 1
3 22110 HEAT SHIELD 1
4 17200 DRAFT DAMPER HINGE PIN 1
5 40075 DRAFT DAMPER FRAME 1
6 67859 BASE 1
7 67132 DRAFT CONTROL DAMPER 1
8 83818 CLIP 1
9 40101 COAL GRATE 1
10 22536 GRATE SUPPORT 2
11 89066 FIREBRICK (FBP5 OR FBP6) PACKS OF BRICK 10
12 68979 FIREBOX 1
13 40100 FRONT & REAR LINER 3
14 23234 FLUE COLLAR 1
15 88032 FLUE COLLAR GASKET 1
16 40132 FIREBRICK RETAINER 2
17 83872 _HINGE PIN 1
18 22090 SMOKE CURTAIN 1
N/S 22171 SMOKE CURTAIN BRACKET 2
19 40102 COAL GRATE FRAME 1
68605 FEED DOOR_ASSEMBLY (INCLUDES PARTS 20-25 )
20 40199 FEED DOOR 1
21 83250 KEP NUT (1/4-20) -
22 40056 DRAFT WHEEI 1
23 83227 MACHINE SCREW (1/4-20 X 1") 1
24 LK26SV LATCH KIT 2
25 DGK2 DOOR GASKET KIT (FEED & ASH DOOR) 1
26 22434 TWO-STEP LATCH 1
27 89523 WOOD HANDLE 1
28 83045 FLAT WASHER 2
29 83250 KEP NUT (1/4-20) 3
30 21467 LATCH SPACER i
67781 ASH DOOR ASSEMBLY (INCLUDES PARTS 31-33)
31 40187 ASH DOOR 1
32 - ASH DOOR GASKET (SEE #25 ABOVE) .
33 22108 LATCH 1
34 67444 ASH PAN 1
35 23441 HINGE PIN 1
36 23249 FLUE BAFFLE 1
N/S 851171A OWNERS MANUAL 1






